wamonise.  FCC RADIO TEST REPORT Report No. : FR542704B

Pol. Horizontal Vertical
Lot dBuvim) Date: 2025-05-20 - Level dBuvim) Date: 2025-05-20
1225 1225
1050, 1050,
875 815
PEAK 74 PEAK 74
100 00
) AVG_54 3 VG_54
5! 7
350! 365.0!
Peak 175 115
Avg
1000 5800. 0600, 1 20200. 25000 1000 5800. 0600 15400, 20200. 25000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK 74 3m DRHIS-E_LE2CASAISEN 248629 HORIZONTAL Condition: PEAK 74 3m DRHLS-E_LE2CASALSEN 248628 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuw dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuy dB/fm B B dB  m deg
1 4960.00 49.74 74.60 -24.26 38.12 32.80 10.33 33.18 1.62 180 125 Peak 1 4960.00 51.27 74.60 -22.73 39.65 32.80 10.38 33.13 1.62 480 264 Peak
2 4968.00 42,84 54.00 -11.96 30.42 32,80 10.38 33.18 1.62 188 125 Average 2 4960.00 45.18 54.08 -B.82 33.56 32,80 10.38 33.18 1.62 400 264 Average
3 7448.00 53.28 74.60 -20.72 37.58 37.20 12,59 36.@7 1.9 185 105 Peak 3 7440.00 55.65 74.60 -18.35 39.95 37.20 12,59 36.67 1.98 257 322 Peak
4 744008 45.08 S4.60 -8.92 29.33 37.20 12.59 36.67 1.98 185 185 Average 4 7M0.08 48.44 5400 -5.56 32.74 37.20 12.50 36.67 1.98 257 322 Average
TEL : 886-3-327-0868 Page Number : C1-13 of 13

FAX: 886-3-327-0855



swaanias.  FCC RADIO TEST REPORT Report No. : FR542704B

<2Mbps>

C2-1. Radiated Spurious Emission Test Modes

Band Data
Mode Antenna Modulation Channel Frequency RU | Remark
(MHz) Rate
Mode 4 2400-2483.5 1 Bluetooth-LE_GFSK 01 2404 2Mbps - -
Mode 5 2400-2483.5 1 Bluetooth-LE_GFSK 19 2440 2Mbps - -
Mode 6 2400-2483.5 1 Bluetooth-LE_GFSK 38 2478 2Mbps - -
Mode 13 2400-2483.5 1 Bluetooth-LE_GFSK 19 2440 2Mbps - LF
TEL : 886-3-327-0868 Page Number 1 C2-1 of 14

FAX . 886-3-327-0855




swaanias.  FCC RADIO TEST REPORT

Report No. : FR542704B

C2-2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
Bluetooth-LE_GFSK | 01 | 2368.56 39.97 54.00 -14.03 H Avg. Pass - Band Edge
4
Bluetooth-LE_GFSK | 01 | 4808.00 46.90 74.00 -27.10 \Y Peak @ Pass - Harmonic
Bluetooth-LE_GFSK | 19 | 2359.92 39.94 54.00 -14.06 H Avg. Pass - Band Edge
5
Bluetooth-LE_GFSK | 19 | 7320.00 50.19 54.00 -3.81 \Y Avg. Pass - Harmonic
Bluetooth-LE_GFSK | 38 | 2483.52 40.33 54.00 -13.67 H Avg. Pass - Band Edge
6
Bluetooth-LE_GFSK | 38 | 7434.00 49.79 54.00 -4.21 \Y Avg. Pass - Harmonic
13 LF 19 144.46 37.87 43.50 -5.63 H QP Pass - LF
TEL : 886-3-327-0868 Page Number 1 C2-2 of 14

FAX . 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR542704B

Pol. Horizontal Fundamental
- Leve (dBuVIm) Date: 20250549 . LeveldBuNim) Date: 20250519
1225 1225
105, J 105,
75 875
/ PEAK T4
700 j 700
528, ; ;i ! 5 et e ok . “
Pt
350 350
Peak 17! E
m 208 2418 23852 2404 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASAIBEN 240620 HORIZONTAL Condition: PEAK 74 3m DRH18-E_LE2CBSAIBEN 248628 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 231871 51.22 74.00 -2.78 33.35 27.38 7.12 31.92 10.37 101 102 Peak 1 2404.00 106,12 ------ ------ 93.43 27.04 7.4 3197 1038 101 102 Peak
- Leve (dBuVIm) Date: 20250549 . LeveldBuNim) Date: 20250519
1225 1225
105, 105,
75 875
0.0 j 70.0
X AVG_54
e L.
1 J L] -
350 350
17 17!
Avg
m 208 2418 23852 2404 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHIA-E_LE2CASAIBEN 240620 HORTZONTAL Condition: AVG_54 3m DRH1G-E_LE2CASALBEN 240620 HORIZONTAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2368.56 39.97 54.60 -14.83 27.17 27,28 7.18 31.95 10.37 181 182 Average 1 2404.00 104,94 ------ ------ 92.25 27.84 7.4 3197 18.38 181 182 Average

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C2-3 of 14




wamonise.  FCC RADIO TEST REPORT Report No. : FR542704B

Pol. Vertical Fundamental
- Leve (dBuVIm) Date: 20250549 . LeveldBuNim) Date: 20250519
1225 1225
75 875
j PEAK T4
700 700
525, oot ; ; , ) 52! : n sttt
Y Py Lt
350 350
Peak 17! E
m 208 2418 23664 23852 2404 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASAIBEN 249620 VERTICAL Condition: PEAK 74 3m DRH18-E_LE2CBSAIBEN 248629 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 233811 51.35 74.60 -22.65 38.64 27.14 7.13 3193 10.37 34 68 Peak

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg

1 2404.80 181,19 ------ ------ 88.50 27.84 7.4 31.97 10.33 348 68 Peak

. Level(dBuVim) Date: 20250519 - Letel [{BuVin) Date: 20250519
1225 1225

815 { 875

f AVG_54

Il _J P&

k1Y k1Y

17. 17

Avg
20 23288 23476 23664 23852 2404 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)

Site + B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2(ASA1BEN 240620 VERTICAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto

Site + B3CHZ3-HY
Condition: AVG_54 3m DRH1G-E_LE2CASALBEN 248620 VERTICAL
+ RB:1060.080kHz VB:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2366.68 39.91 54.60 -14.89 27.11 27.28 7.18 31.95 10.37 34 68 Average 1 2404.00 100.01 ------ ------ §7.32 7.84 7.4 3197 1038 348 68 Average

TEL : 886-3-327-0868

Page Number : C2-4 of 14
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR542704B

Pol. Horizontal Vertica
1 Level(dBuim) Date: 2025-05-19 1 Level{dBuVim) Date: 20250519
1225 1225
875 85
PEAK 74 PEAK 74
700 700
AVG_54 2 AVG_54
525 T 525
350 3540
Peak
115 115
Avg
1000 5800, 0600, 1 20200, 26000 1000 5800. 0600, 15400, 20200, 25000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK 74 3m DRHLS-E_LE2CASALBEN 240620 HORIZONTAL Condition: PEAK_74 3m DRHLS-E_LE2CASALBEN 240620 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg
1 4B08.08 46.23 74.00 -27.77 35.48 3.5 1013 316 1.3 - -- Peak
272208 53.30 ------ ---e- 37.66 37.65 12.45 35.91 2.65 - -- Peak

Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 4805.08 46.9 74.00 -27.10 36.67 32.52 10.13 316 1.3 - -- Peak
172208 54.35 ------ oo 3871 37.65 12.45 35.91 2,85 - -- Peak

Remark: The unwanted signal 7212.00MHz can be ignored since it falls within the non-restricted
band and meet the requirements of 15.247 (d).

TEL : 886-3-327-0868

FAX . 886-3-

327-0855

Page Number : C2-5 of 14




wamonise.  FCC RADIO TEST REPORT

Report No. : FR542704B

Pol. Horizontal Fundamental
- Leve (dBuVIm) Date: 20250549 . LeveldBuNim) Date: 20250519
1225 1225
15 15 1
75 875
/ PEAK T4
700 700
Ly i i ,‘,_J 52, o TV TP
el it ¥
350 350
Peak 17! E
m 2336, 2362, 2388, 414, 440 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASAIBEN 240620 HORIZONTAL Condition: PEAK 74 3m DRH18-E_LE2CBSAIBEN 248628 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2373.96 51.32 74.00 -22.63 33.63 27.88 7.19 31.95 10.37 128 104 Peak 1 2448.00 104,33 ------ ------ 91,77 26,99 7.28 32.00 10.38 128 104 Peak
- Leve (dBuVIm) Date: 20250549 . LeveldBuNim) Date: 20250519
1225 1225
105, 105, 1
10! 10!
75 875
0.0 H 70.0
} VG54
e L.
| » | —
350 350
17 17!
Avg
m 2336, 2362, 2388, 414, 440 1000 1400. 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHIA-E_LE2CASAIBEN 240620 HORTZONTAL Condition: AVG_54 3m DRH1G-E_LE2CASALBEN 240620 HORIZONTAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2359.92 39.94 54.60 -14.86 27.14 27.20 7.17 31.94 10.37 128 184 Average 1 2443.00 103.86 ------ ------ 99.56 26.98 7.286 32.80 10.38 128 184 Average

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C2-6 of 14




wamonise.  FCC RADIO TEST REPORT Report No. : FR542704B

Pol. Horizontal Fundamental
- Level (dBuVIm) Date: 20250549
1225
75
\ PEAK BE 74
700
3,
Peak R Blank
440 452 464, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASAIBEN 240620 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 2488.66 51.07 74.00 -22.93 33.48 26.89 7.35 32.03 10.33 128 104 Peak
- Level (dBuVIm) Date: 20250549
1225
75
0.0 \
\ AVG_BE_54
52!
i\ |
350
17
Avg Blank
440 M52 2454, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE_54 3m DRHIA-E_LE2CASAIBEN 240620 HORTZONTAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 249850 39.85 54.60 -14.15 27.25 26.99 7.36 32.84 10.38 128 184 Average
TEL : 886-3-327-0868 Page Number : C2-7 of 14

FAX: 886-3-327-0855



wamonise.  FCC RADIO TEST REPORT Report No. : FR542704B

Pol. Vertical Fundamental
- Leve (dBuVIm) Date: 20250549 . LeveldBuNim) Date: 20250519
1225 1225
75 875
H PEAK T4
700 700
b ; " oAbl vl mir! " " o
350 350
Peak 17! E
m 2336, 2362, 2388, 414, 440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASAIBEN 249620 VERTICAL Condition: PEAK 74 3m DRH18-E_LE2CBSAIBEN 248629 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 2385.79 51.83 74.0 -22.17 39.38 26.9 7.21 31.96 10.38 334 74 Peak

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg

1 2449.00 181,07 ------ ------ 88.51 26.98 7.28 32.00 10.33 334 74 Peak

. Level(dBuVim) Date: 20250519 - Letel [{BuVin) Date: 20250519
1225 1225

815 } 875

f AVG_54
Il J P&
1 . -
350 350
17. 17
Avg
20 2336 2362, 2388, 414, 240 1000 1400. 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)

Site + B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2(ASA1BEN 240620 VERTICAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto

Site + B3CHZ3-HY
Condition: AVG_54 3m DRH1G-E_LE2CASALBEN 248620 VERTICAL
+ RB:1060.080kHz VB:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2369.82 39.93 54.60 -14.87 27.13 27.28 7.18 31.95 10.37 3% 74 Average 1 2443.00 99.82 ------ ------ 87.26 26.99 7.28 32.68 10.38 384 74 Average

TEL : 886-3-327-0868

Page Number : C2-8 of 14
FAX : 886-3-327-0855



wamonise.  FCC RADIO TEST REPORT

Report No. : FR542704B

Pol.

Vertical

Fundamental
- Level (dBuVIm) Date: 20250549
1225
75
\ PEAK BE 74
700
52! \\4 ; & n L IPp———
3,
Peak R Blank
440 M52 464, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASAIBEN 249620 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 2493.64 51.06 74.60 -22.94 38.47 26,99 7.35 32.84 10.38 334 74 Peak
- Level (dBuVIm) Date: 20250549
1225
75
0.0 \
\ AVG_BE_54
52!
1
350
17
Avg Blank
440 M52 2454, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2(ASA1BEN 240620 VERTICAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 49214 39.82 54.00 -14.18 27.22 26.9% 7.35 32.83 10.38 334 74 Average
TEL : 886-3-327-0868 Page Number : C2-9 of 14
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR542704B

Pol. Horizontal Vertical
1 Level(dBuim) Date: 20250519 1 Level{dBuVim) Date: 2025-05-19
1225 1225
1054 1050
875 415
PEAK 74 PEAK 74|
700 700
AVG_54 AVG_54
525 T 525
3540 380
Peak
175 175
Avg
1000 5800. 0600. 1 20200. 25000 1000 5800. 0600. 15400, 20200. 25000
Frequency (WHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK 74 3m DRHIS-E_LE2CASALSEN 248629 HORIZONTAL Condition: PEAK 74 3m DRHLS-E_LE2CASALSEN 246628 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Less Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuw dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuy dB/fm B B dB  m deg
1 4338.08 45.81 74.00 -28.19 34.60 32.66 10.25 33.17 1.47 - -- Peak 1 4380.08 47.75 74.08 -26.25 36.54 32.66 10.25 .17 147 - -- Peak
2 7320.08 53.88 74.80 -20.12 38.80 37.3% 12.49 35.98 2.@1 185 108 Peak 2 7320.08 55.85 74.00 -18.15 39.97 37.3% 12.49 35.98 2.@1 297 267 Peak
3 7328.00 43.63 5488 -5.97 32.15 37.36 12.49 35.98 2.81 185 108 Average 3 7320.08 50.19 5408 -3.81 3431 37.36 12.49 35.98 2.81 297 267 Average
TEL : 886-3-327-0868

FAX: 886-3-327-0855

Page Number : C2-10 of 14




FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR542704B

1 248471 51.43 74.00 -22.57 33.89 26.85 7.34 32.03 10.33 126 106 Peak

PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg

Pol. Horizontal Fundamental
- Leve (dBuVIm) Date: 20250549 . LeveldBuNim) Date: 20250519
1225 1225
75 875
PEAK BE 74 PEAK T4
700 \ 700
5L e i 0 > T——— “ g el vl b
350 350
Peak 17! E
U U4 24868 492 4955 2500 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASAIBEN 249620 HORIZONTAL Condition: PEAK 74 3m DRH18-E_LE2CBSAIBEN 248628 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg

1 2483.52 40.33 54.60 -13.67 27.88 26.84 7.34 32.03 10.38 126 186 Average

PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg

1 2478.00 163.67 ------ ------ 91.19 2689 7.33 32.03 10.38 126 106 Peak

- Leve (dBuVIm) Date: 20250549 . LeveldBuNim) Date: 20250519
1225 1225
105 105, 1
10! 10!

75 875

0.0 70.0

AVG_BE_54 AVG_54)
52 52,
1 I e
30 30 e
17 17!
Avg
U U4 24868 4912 4955 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHLA-E_LE2(ASAIBEN 240620 HORTZONTAL Condition: AVG_54 3m DRH1G-E_LE2CASALBEN 240620 HORIZONTAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto + RB:1060.080kHz VB:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2478.00 162,45 ------ ------ 89.97 26,89 7.3 32.63 1038 126 106 Average

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C2-11 of 14




FCC RADIO TEST REPORT

SPORTON LAB.

Report

No. : FR542704B

PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 2483.87 51.92 74.60 -22.88 39.39 26.84 7.34 3283 10.38 367 64 Peak

Pol. Vertical Fundamental
- Leve (dBuVIm) Date: 20250549 . LeveldBuNim) Date: 20250519
1225 1225
75 875
PEAK BE 74 PEAK T4
700 700
52 ~al ! i i T 52, ‘ - . i
350 350
Peak 17! E
U U4 24868 492 4955 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASAIBEN 249620 VERTICAL Condition: PEAK 74 3m DRH18-E_LE2CBSAIBEN 248629 VERTICAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m

d dBV dB/m B B dB o deg

1 247800 99.97 ------ ------ 87.49 26,80 7.3 32.63 1038 367 64 Peak
- Leve (dBuVIm) Date: 20250549 . LeveldBuNim) Date: 20250519
1225 1225
105, 105, 1
75 875
0.0 \ 70.0
AVG_BE_54 AVG_54
52 52,
1 . I
350 350
17 17!
Avg
U U4 24868 4912 4955 2500 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN 240620 VERTICAL Condition: AVG_54 3m DRH1G-E_LE2CASALBEN 248620 VERTICAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto + RB:1060.080kHz VB:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Pz dBuV/m dBuV/m  dB dBWV dB/m 0B B B o dg
1 2483.52 39.99 54.60 -14.81 27.46 26.84 7.34 3283 10.38 367 64 Average 1 247800 98.75 ------ ------ 86.27 26.89 7.3 32.63 1838 367 64 Average
TEL : 886-3-327-0868 Page Number : C2-12 of 14

FAX: 886-3-327-0855



wamonise.  FCC RADIO TEST REPORT Report No. : FR542704B

Pol. Horizontal Vertical
. Leve B Date: 20250519 - Level (dBuvim) Date: 2025-05-19
1225 1225
1054 1050
875 815
PENC T4 PEAK 74|
700 700
AVG_54]
s AV 54 52 ; x
20l 350!
Peak 18
15 .5
Avg
1000 5800. 0600. 1 20200, 25000
1000 5800. 0600. 1 20200. 25000 Frequency (MHz)
Frequency (MHz)
. Site + B3CH23-HY
site - : G3CHD3-HY Condition: PEAK_74 3n DRHLS-E_LEDCOSALEN 248620 VERTICAL
Condition: PEAK 74 3m DRHIS-E_LE2CASALSEN 248629 HORIZONTAL - - -
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read  Ant Cable Preamp  Aux APos  TPos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- . . PHz dBuv/m dBuv/m  dB dBwv dB/m A8 dB B om  deg
Pz dBuv/m dBuv/m A dbwy  dB/m dB dB dB m deg 1 4956.08 49.64 74.00 -24.36 38.82 32.80 10.33 33.18 1.62 354 262 Peak
1 4956.08 46.98 74.00 -27.62 35.36 3.8 10.38 3.18 1.62 - -- Peak 2 4956.00 43.99 54.00 -18.10 32.28 32,80 10.38 33.18 1.62 354 262 Average
2 743400 52.20 74.00 -21.80 36.50 37.20 12,58 36.86 1.98 180 107 Peak 3 743408 55.17 74.00 -18.83 39.47 37.20 12.58 36.86 1.98 181 237 Peak
3 743400 44.04 5408 -9.9 28,34 37.20 12,58 36.86 1.98 180 167 Average 4 743400 49.79 54.08 -4.21 34.89 37.20 12.58 36.86 1.98 181 237 Average
TEL : 886-3-327-0868 Page Number : C2-13 of 14

FAX: 886-3-327-0855



wamonise.  FCC RADIO TEST REPORT Report No. : FR542704B

Pol. Horizontal Vertical
Level (dBuVIm) Date: 2025-05-21 Level (dBuVIm) Date: 2025-05-21
0. 0.
60. 60.
ap ap
0 = 0 =
—
00 wo—1 ] 5 .
4 5
0 et L e 0 R T
MW‘ il vt \ i et
200 h DO LY |
QP/ 100 100
Peak 30 24 18, 12, 806. 1000 30 24 18 612, 806. 1000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: QP 3m (BLE11LD 62028 & 803 241127 HORIZONTAL Condition: QP 3m (BLG11LD 62028 & 803 241127 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Margin Level Factor Loss Factor Factor Remark Freq Level Margin Level Factor Loss Factor Factor Remark
PHz  dBm dBm  dB dBV dB/m B dB 4B om  deg MHz dBm dBm  dB dBuV dB/m B dB B o deg
1 56.19 33.92 40.89 -6.88 53.34 12.21 @.91 32.77 @.e3 389 133 QP 1 54,25 29.54 40.80 -18.46 43.71 12.68 @.89 32.77 .03 1e@ “p
2 144.46 37.37 43.50 -5.63 51.60 17.39 1.35 32.73 0.6 198 356 QP 2 144.46 30.99 43.50 -12.51 44.72 17.39 1.55 32.73 0.86 195  lezqQp
3 156.18 35.51 43.59 -7.99 49.69 16.88 1.2 32.74 @.86 199 354 QP 3 252.13 37.84 46.80 -B.96 47.64 20.89 2.85 32.82 0.8 - -- Peak
4 191,99 31.21 43.58 -12.29 47.22 14.91 L.77 32.76 0.7 197 355QP 4 44419 32.94 46.00 -13.86 39.96 22.99 2.80 32.98 .89 - - Peak
5 237.58 37.99 46.80 -6.01 48.70 20,03 1.9 32.80 @.08 100 P 5 564.47 32.23 46.80 -13.77 35.62 26,33 3.18 33.86 .16 - -- Peak
6 277.35 39.88 46.80 -6.12 5170 18.81 2.15 32.85 0.07 - -~ Peak 6 912.70 3639 46.80 -0.61 34.68 20.39 4.89 31.89 @.12 - -~ Peak
TEL : 886-3-327-0868 Page Number : C2-14 of 14

FAX: 886-3-327-0855



samanss.  FCC RADIO TEST REPORT Report No. : FR542704B
<125kbps>
C3-1. Radiated Spurious Emission Test Modes
Band
Mode Antenna Modulation Channel Frequency RU | Remark
(MHz)
Mode 7 | 2400-2483.5 1 Bluetooth-LE_GFSK 00 2402 125kbps - -
Mode 8 | 2400-2483.5 1 Bluetooth-LE_GFSK 19 2440 125kbps - -
Mode 9 | 2400-2483.5 1 Bluetooth-LE_GFSK 39 2480 125kbps - -
TEL : 886-3-327-0868 Page Number : C3-1 of 13

FAX . 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR542704B

C3-2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) | (dBuV/m) | (dBuV/m) (dB) Avg.
Bluetooth-LE_GFSK | 00 | 2369.89 39.59 54.00 -14.41 H Avg. Pass - Band Edge
7
Bluetooth-LE_GFSK | 00 | 4804.00 42.06 54.00 -11.94 \Y, Avg. Pass - Harmonic
Bluetooth-LE_GFSK | 19 | 2366.16 39.53 54.00 -14.47 H Avg. Pass - | Band Edge
8
Bluetooth-LE_GFSK | 19 | 7320.00 49.83 54.00 -4.17 \Y, Avg. Pass - Harmonic
Bluetooth-LE_GFSK | 39 | 2483.52 40.57 54.00 -13.43 H Avg. Pass - | Band Edge
9
Bluetooth-LE_GFSK | 39 | 7440.00 49.23 54.00 -A4.77 \Y, Avg. Pass - Harmonic
TEL : 886-3-327-0868 Page Number 1 C3-2 of 13

FAX . 886-3-327-0855




wamonise.  FCC RADIO TEST REPORT Report No. : FR542704B

Pol. Horizontal Fundamental
- Leve (dBuVIm) Date: 2025-05-20 . LeveldBuNim) Date: 2025-05-20
1225 1225
75 875
f PEAK T4
700 700
52! » i o ; J 52 ’ onmbatet ey
st el .y \ " s
350 350
Peak 17! E
m priy 23468 2365.2 23838 402 1000 1400. 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASAIBEN 249620 HORIZONTAL Condition: PEAK 74 3m DRH18-E_LE2CBSAIBEN 248628 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg

1 231865 SL56 7400 -2.84 B3 2.9 7.0 .92 1036 169 182 Peak 1 282,00 106.02 --- ----- 9336 7.0 7.3 3LO7 1038 180 102 Pexk
. Lol (B} Date: 2025.05.20 .. Lol (Bum) Date: 2025.05.20
1225 1225
875 875
700 ( 700
J MG 54
Il P&
w J .
k1Y k1Y
Avg 17! 17
pil] 184 1468 2652 23835 un 1000 1400, 1800, 2200 3600 3000
Frequency (WHz) Frequency (MHz)

Site + B3CH23-HY Site + B3CHZ3-HY
Condition: AVG_BE_54 3m DRHLA-E_LE2(ASAIBEN 240620 HORTZONTAL Condition: AVG_54 3m DRH1G-E_LE2CASALBEN 240620 HORIZONTAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto + RB:1060.080kHz VB:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2369.89 39.59 54.60 -14.41 26.79 27.28 7.18 31.95 10.37 10

162 Average 1 2402.00 165.48 ------ ------ 9274 7.2 7.23 31.97 18.38 180 182 Average

TEL : 886-3-327-0868

Page Number : C3-3 of 13
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR542704B

d dBuv dB/m dB dB A8 o deg
1 2367.59 39.55 54.60 -14.45 26.75 27.28 7.18 31.95 10.37 3% 63 Average

Pol. Vertical Fundamental
- Leve (dBuVIm) Date: 2025-05-20 . LeveldBuNim) Date: 2025-05-20
1225 1225
75 875
« PEAK T4
700 700
5 e e J 52 T — ot "
A s
350 350
Peak 17! E
m 224 23468 2365.2 23838 402 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASAIBEN 249620 VERTICAL Condition: PEAK 74 3m DRH18-E_LE2CBSAIBEN 248629 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto + RB:1060.000kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2360.97 51.18 74.60 -22.82 38.39 2.8 7.17 31.95 10.37 3% 63 Peak 1 2402.00 162,38 ------ ------ 89.72 27.82 7.3 31.97 1838 3% 63 Peak
- Leve (dBuVIm) Date: 2025-05-20 . LeveldBuNim) Date: 2025-05-20
1225 1225
75 875
0.0 H 70.0
{ AVG_54
e L.
1 N a——— |
350 350
17 17!
Avg
m priy 23468 2365.2 23838 402 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN 240620 VERTICAL Condition: AVG_54 3m DRH1G-E_LE2CASALBEN 248620 VERTICAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto + RB:1060.080kHz VB:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark

d dBV dB/m B B dB o deg

1 240200 161.79 ------ ------ 89.13 27.82 7.23 31.97 1838 3% 63 Average

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR542704B

Pol. Horizontal Vertica
1 Level(dBuim) Date: 2025-05-20 1 Level{dBuVim) Date: 2025-05-20
1225 1225
875 85
PEAK 74 PEAK 74
700 700
3 AVG_54 3 MG 54
525 525 t
4 30
Peak
175 175
Avg
1000 5800, 0600, 15400, 20200, 26000 1000 5800. 0600, 15400, 20200, 25000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK 74 3m DRHIS-E_LE2COSAISEN 248629 HORIZONTAL Condition: PEAK 74 3m DRHIS-E_LE2CASALBEN_ 248628 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuw dB/m B B dB m deg
1 4304.00 43.02 74.80 -25.98 37.20 3251 10.13 33.15 1.3 180 313 Peak
2 4B04.08 40.39 54.00 -13.61 29.57 .51 1013 3.5 133 le@ 313 Average
3 7206.08 54.96 ------ ------ 39.35 37.82 1244 3599 2,65 180 115 Peak

MHz dBuv/m dBuv/m  dB dBuwy dB/fm B B dB m deg
1 4BB4.00 43.62 74.00 -25.38 37.80 32.51 18.13 33.15 1.3 335 264 Peak
1 488408 42.86 54.00 -11.94 31.24 32.51 1013 3.5 133 335 264 Average
3 7206.08 54.62 ------ oo 39.01 37.82 12.44 35.92 2.65 180 352 Peak

Remark: The unwanted signal 7206.00MHz can be ignored since it falls within the non-restricted
band and meet the requirements of 15.247 (d).

TEL : 886-3-327-0868

FAX . 886-3-

327-0855

Page Number : C3-5 of 13




wamonise.  FCC RADIO TEST REPORT Report No. : FR542704B

Pol. Horizontal Fundamental
- Leve (dBuVIm) Date: 2025-05-20 . LeveldBuNim) Date: 2025-05-20
1225 1225
15 15 1
75 875
) PEAK T4
700 700
eyt
350 350
Peak 17! E
m 2336, 2362, 2388, 414, 440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASAIBEN 240620 HORIZONTAL Condition: PEAK 74 3m DRH18-E_LE2CBSAIBEN 248628 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2363.38 50.77 74.00 -3.23 37.98 27.28 7.17 31.95 10.37 124 106 Peak 1 2448.00 104,32 ------ ------ 91.76 26,99 7.28 32.00 10.38 14 106 Peak
- Leve (dBuVIm) Date: 2025-05-20 . LeveldBuNim) Date: 2025-05-20
1225 1225
105, 105,
75 875
0.0 J 70.0
) AVG_54
e L.
! ) ]
350 350
17 17!
Avg
m 2336, 2362, 2388, 414, 440 1000 1400. 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHIA-E_LE2CASAIBEN 240620 HORTZONTAL Condition: AVG_54 3m DRH1G-E_LE2CASALBEN 240620 HORIZONTAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2366.16 39.53 54.60 -14.47 26.73 27.26 7.18 31.95 10.37 1M 186 Average 1 2443.00 163.74 ------ ------ 91.18 26.98 7.286 32.80 10.38 124 186 Average

TEL : 886-3-327-0868

Page Number : C3-6 of 13
FAX : 886-3-327-0855



wamonise.  FCC RADIO TEST REPORT Report No. : FR542704B

Pol. Horizontal Fundamental
- Level (dBuVIm) Date: 2025-05-20
1225
75
\ PEAK BE 74
700
52' \'ﬁm ) - " iy i ki A bt
3,
Peak R Blank
440 452 464, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASAIBEN 240620 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 2487.94 50.95 74.00 -23.65 33.38 26.88 7.34 32.03 10.33 124 106 Peak
- Level (dBuVIm) Date: 2025-05-20
1225
75
0.0 \
\ AVG_BE_54
52!
- 1
350
17
Avg Blank
440 452 2454, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE_54 3m DRHIA-E_LE2CASAIBEN 240620 HORTZONTAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 2499.64 39.42 54.60 -14.58 26.82 26,99 7.35 32.03 10.38 1M 186 Average
TEL : 886-3-327-0868 Page Number : C3-7 of 13

FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR542704B

Pol. Vertical Fundamental
- Leve (dBuVIm) Date: 2025-05-20 . LeveldBuNim) Date: 2025-05-20
1225 1225
105, 105, 1
75 875
I PEAK T4
700 700
7 1 / 5! "
- ™ Py o e . \ B
350 350
Peak 17! E
m 236, 2362, 2388, 414, 440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASAIBEN 249620 VERTICAL Condition: PEAK 74 3m DRH18-E_LE2CBSAIBEN 248629 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto + RB:1060.000kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 2325.47 5167 74.60 -22.93 38.21 27.3% 7.11 3192 10.37 38l 57 Peak

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg

1 2449.80 109,15 ------ ------ 87.59 26.98 7.28 32.00 10.33 381 57 Peak
. Level(dBuVim) Date: 2025-05-20 - Letel [{BuVin) Date: 2025-05-20
1225 1225
105 105 1
815 { 875
J AVG_54
Il P&
1 ] N
350 350
17. 17
Avg
20 2336, 2362, 2388, 414, 240 1000 1400. 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)

Site + B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2(ASA1BEN 240620 VERTICAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 2328.98 39.52 54.60 -14.48 26.65 27.38 7.12 31.92 10.37 38l 57 Average

Site + B3CHZ3-HY
Condition: AVG_54 3m DRH1G-E_LE2CASALBEN 248620 VERTICAL
+ RB:1060.080kHz VB:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp

A APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB BV dB/m  dB  dB
1 244880 99.52 ------ ------ 86.96 26.98 7.28 32.00

1038 381 57 Average

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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wamonise.  FCC RADIO TEST REPORT

Report No. : FR542704B

Pol.

Vertical

Fundamental
- Level (dBuVIm) Date: 2025-05-20
1225
75
\ PEAK BE 74
700
52! \ PPN " Y e———
3,
Peak R Blank
440 M52 464, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASAIBEN 249620 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 2495.02 50.58 74.60 -23.42 37.99 26.9% 7.35 32.84 10.38 38l 57 Peak
- Level (dBuVIm) Date: 2025-05-20
1225
75
0.0 \
\ AVG_BE_54
52!
L «
350
17
Avg Blank
440 M52 2454, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2(ASA1BEN 240620 VERTICAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 249186 39.43 54.00 -14.57 26.83 26.99 7.35 32.83 10.38 38l 57 Average
TEL : 886-3-327-0868 Page Number : C3-9 of 13
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR542704B

Pol. Horizontal Vertical
Lot dBuvim) Date: 2025-05-20 - Level dBuvim) Date: 2025-05-20
1225 1225
1050, 1050,
875 815
PEAK 74 PEAK 74
100 00
G54 ) 3 NG54
52! f 7
350! 365.0!
Peak 175 115
Avg
1000 5800. 0600, 15400, 20200. 25000 1000 5800. 0600 15400, 20200. 25000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK 74 3m DRHIS-E_LE2CASAISEN 248629 HORIZONTAL Condition: PEAK 74 3m DRHLS-E_LE2CASALSEN 248628 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mtz dBuV/m dBul/m dbuw dB/m d6 dB dB o deg Mz dBuv/m dBuv/m  dB dBuy dB/fm B B dB  m deg
1 4300.00 48.13 74.60 -25.87 36.92 32.66 10.25 3.7 1.47 180 321 Peak 1 4330.00 43.91 74.00 -25.89 37.70 32.66 10.25 3B.17 1.47 307 298 Peak
2 4838.00 40.66 54.00 -13.34 20.45 32.66 10.25 33.17 1.47 188 321 Average 2 4880.00 43.27 54.08 -18.73 32.86 32.66 10.25 33.17 1.47 307 258 Average
3 7320.00 54.30 74.60 -19.7@ 38.42 37.36 12,49 35,98 2.@1 181 107 Peak 3 7320.00 55.94 74.60 -15.86 40.86 37.36 12.49 35.98 2.@1 328 269 Peak
4 730.08 47.67 S4.00 3179 37.3% 12.49 35.98 2.1 1@l 187 Average 4 730.08 49.83 5488 -4.17 33.95 37.36 12.49 35.98 2.8l 328 269 Average
TEL : 886-3-327-0868 Page Number : C3-10 of 13

FAX: 886-3-327-0855




FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR542704B

Pol. Horizontal Fundamental
- Level (dBuVIm) Date: 2025-05-20 . LeveldBuNim) Date: 2025-05-20
1225 1225
105, 105, 1
87.‘\ 875
\ PEAK BE 74 PEAK T4
700 700
52! N T L m m ; 52! e sl
e o it T
350 350
Peak 17! E
450 484, 488, 2492, 2436, 2500 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASAIBEN 240620 HORIZONTAL Condition: PEAK 74 3m DRH18-E_LE2CBSAIBEN 248628 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m 0B dB  dB deg
1 2492.06 52.03 74.00 -21.97 39.43 26.98 7.35 32.03 10.33 180 104 Peak 1 2458.00 162,97 ------ ------ 99.49 26,80 7.33 32.03 10.33 100 104 Peak
- Level (dBuVIm) Date: 2025-05-20 . LeveldBuNim) Date: 2025-05-20
1225 1225
105 105, 1
75 875
0.0 \ 70.0
AVG_BE_54 AVG_54
52 52,
1 - IRV
350 350
17 17!
Avg
450 484, 2492, 2436, 2500 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHIA-E_LE2CASAIBEN 240620 HORTZONTAL Condition: AVG_54 3m DRH1G-E_LE2CASALBEN 240620 HORIZONTAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2483.52 40.57 54.60 -13.43 28.04 26.84 7.34 32.03 10.38 180 184 Average 1 2458.00 102,37 ------ ------ 89.89 26.89 7.33 32.63 1033 1@ 184 Average
TEL : 886-3-327-0868 Page Number : C3-11 of 13

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR542704B

Pol. Vertical Fundamental
- Level (dBuVIm) Date: 2025-05-20 . LeveldBuNim) Date: 2025-05-20
1225 1225
105, 105, 1
87."_\ 875
\ PEAK BE 74 PEAK T4
700 700
b it
350 350
Peak 17! E
450 484, 488, 2492, 243, 2500 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASAIBEN 249620 VERTICAL Condition: PEAK 74 3m DRH18-E_LE2CBSAIBEN 248629 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 249496 51.59 74.60 -22.41 39.08 26.9% 7.35 32.84 10.38 368 55 Peak 1 2458.00 99.68 ------ ------ 87.12 26,89 7.3 32.63 1038 368 55 Peak
- Level (dBuVIm) Date: 2025-05-20 . LeveldBuNim) Date: 2025-05-20
1225 1225
105, 105, 1
75 875
0.0 \ 70.0
AVG_BE_54 AVG_54
52 52,
\U e e
350 350
17 17!
Avg
450 484, 2488, 2492, 2436, 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2(ASA1BEN 240620 VERTICAL Condition: AVG_54 3m DRH1G-E_LE2CASALBEN 248620 VERTICAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m 0B dB A8 o de Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2483.57 39.93 54.00 -14.87 27.48 26.84 7.34 3283 10.38 368 55 Average 1 2458.00 98.99 ------ ------ 86.51 26.89 7.3 32.63 10.38 368 55 Average
TEL : 886-3-327-0868 Page Number : C3-12 of 13

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR542704B

Pol. Horizontal Vertical
1 Level dBuiim) Date: 2025-05-20 - Level dBuvim) Date: 2025-05-20
1225 1225
1050 1050
875 85
PEAK T4 PEAK 74|
100 700
3 AVG_54
s A6 54 52 £
20l 350!
Peak s
175 “
Avg
1000 5800. 0600. 15400, 20200, 25000
1000 0600, 1 20200, 25000 Frequency (MHz)
Frequency (MHz)
. Site  : O3CH23-HY
Site : O3CHD3-HY Condition: PEAK_74 3n DRHLS-E_LEXCOSALSEN 248620 VERTICAL
Condition: PEAK 74 3m DRHLS-E_LECASALBEN 248620 HORTZONTAL - - -
Linit Read  Ant Cable Preamp  Aux APos  TPos
Read  Ant Cable Preamp  Aux APos TPos Freq Level Line Margin Level Factor Loss Factor Factor Renark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- MHz dBuV/m dBuV/m  dB  dBuV  dB/m dB d d o deg
Mz dBuV/m dBuv/m div dBfm  dB B dB o deg 1 4950.00 50.03 74.00 -23.97 38.41 32.80 10.38 33.18 1.60 480 267 Peak
1 4060.00 46.88 74.80 -77.12 35.26 3.8 10.38 B8 L& .- - Peak 3406000 44.62 54.09 -0.38 3380 3289 10.38 3318 L&) 490 267 Aversge
1 744000 551 74.80 -23.48 3.8 3.0 1259 .67 19 .- - Peak 3 7440.00 5533 74.00 -18.62 39.68 37.20 12.59 36.67 1.93 100 13 Peak
3744000 39.35 54.00 -14.64 23.66 37.20 12.59 36.87 1.98  -- - Average 4 7M40.00 40.23 54.00 -4.77 3353 1720 1250 36.67 1.93 10 233 Average
TEL : 886-3-327-0868 Page Number : C3-13 of 13

FAX: 886-3-327-0855




swaanias.  FCC RADIO TEST REPORT

Report No. : FR542704B

<500kbps>
C4-1. Radiated Spurious Emission Test Modes
Band Data
Mode Antenna Modulation Channel Frequency RU | Remark
(MHz) Rate
Mode 10 2400-2483.5 1 Bluetooth-LE_GFSK 00 2402 500kbps - -
Mode 11 2400-2483.5 1 Bluetooth-LE_GFSK 19 2440 500kbps - -
Mode 12 2400-2483.5 1 Bluetooth-LE_GFSK 39 2480 500kbps - -
TEL : 886-3-327-0868 Page Number : C4-1 of 13

FAX . 886-3-327-0855




swaanias.  FCC RADIO TEST REPORT

Report No. : FR542704B

C4-2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) | (dBuV/m) | (dBuV/m) (dB) Avg.
Bluetooth-LE_GFSK | 00 | 2370.08 39.66 54.00 -14.34 H Avg. Pass - Band Edge
10
Bluetooth-LE_GFSK | 00 | 4804.00 42.82 54.00 -11.18 \Y, Avg. Pass - Harmonic
Bluetooth-LE_GFSK | 19 | 2368.50 39.62 54.00 -14.38 H Avg. Pass - Band Edge
11
Bluetooth-LE_GFSK | 19 | 7320.00 50.07 54.00 -3.93 \Y, Avg. Pass - Harmonic
Bluetooth-LE_GFSK | 39 | 2483.52 40.67 54.00 -13.33 H Avg. Pass - Band Edge
12
Bluetooth-LE_GFSK | 39 | 7440.00 48.58 54.00 -5.42 \Y, Avg. Pass - Harmonic
TEL : 886-3-327-0868 Page Number : C4-2 of 13

FAX . 886-3-327-0855




FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR542704B
Mode Band Edge
2400-2483.5_Bluetooth-LE_GFSK _CHO00_2402MHz
ANT
Pol. Horizontal Fundamental
- Leve (dBuVIm) Date: 2025-05-20 . LeveldBuNim) Date: 2025-05-20
1225 1225
1
1050 1050
875 875
PEAK T4
700 700
1 bt
S8 st ettt SZ‘SWMMWWW
350 350
Peak 175 175
il 2204 23468 2365.2 23835 402 1000 1400. 300, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LEJCASAIBEN 248620 HORIZONTAL Condition: PEAK 74 3m DRH18-E_LE2CBSAIBEN 248628 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 6ockHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 23%4.62 50.95 74.00 -23.65 33.21 27.15 7.16 31.94 10.37 180 106 Peak 1 2402.00 106.18 ------ ------ 93.4 27,02 7.3 3197 10.38 180 106 Peak
- Leve (dBuVIm) Date: 2025-05-20 . LeveldBuNim) Date: 2025-05-20
1225 1225
1
1050 1050
875 875
0.0 70.0
AVG_54
525 5251
« e
30 350
AVg 175 175
il priy 23468 2365.2 23835 402 1000 1400, 300, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CASAIBEN 240628 HORIZONTAL Condition: AVG_54 3m DRH1G-E_LE2CASALBEN 240620 HORIZONTAL
: RBH:1000.000kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg

1 2370.06 39.66 54.60 -14.34 26.86 27.28 7.18 31.95 10.37 1@

106 Average

1 2402.00 165.68 ------ ------ 92.94 27.82 7.23 3197 10.38

1@ 106 Average

TEL : 886-3-327-0868
FAX . 886-3-327-0855

Page Number : C
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wamonise.  FCC RADIO TEST REPORT

Report No. : FR542704B

Pol. Vertical Fundamental
- Leve (dBuVIm) Date: 2025-05-20 . LeveldBuNim) Date: 2025-05-20
1225 1225
105, 105,
75 875
f PEAK T4
700 ) 700
L T v ol 5 A T ! ot
Bhnruebetriarahirton
350 350
Peak 17! E
m priy 23468 2365.2 23838 402 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASAIBEN 249620 VERTICAL Condition: PEAK 74 3m DRH18-E_LE2CBSAIBEN 248629 VERTICAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 233424 5105 74.60 -22.95 38.53 26.98 7.20 31.96 10.38 3% 64 Peak 1 2402.00 162,51 ------ ------ 89.85 27.82 7.23 31.97 1838 3% 64 Peak
- Leve (dBuVIm) Date: 2025-05-20 . LeveldBuNim) Date: 2025-05-20
1225 1225
105, 105,
75 875
0.0 H 70.0
[ AVG_54
e L.
1 J L ]
=0 0
17 17!
Avg
m priy 23468 2365.2 23838 402 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN 240620 VERTICAL Condition: AVG_54 3m DRH1G-E_LE2CASALBEN 248620 VERTICAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 236272 39.61 54.60 -14.39 26.82 27.28 7.17 31.95 10.37 3% 64 Average 1 2402.00 162,83 ------ ------ 89.37 27.82 7.23 31.97 1838 3% 64 Average

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C4-4 of 13




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR542704B

Pol. Horizontal Vertica
1 Level(dBuim) Date: 2025-05-20 1 Level{dBuVim) Date: 2025-05-20
1225 1225
875 85
PEAK 74 PEAK 74
700 700
3 AVG_54 3 AG_54
525 525
4 30
Peak
175 175
Avg
1000 5800, 0600, 1 20200, 26000 1000 5800. 0600, 15400, 20200, 25000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK 74 3m DRHIS-E_LE2COSAISEN 248629 HORIZONTAL Condition: PEAK 74 3m DRHIS-E_LE2CASALBEN_ 248628 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuw dB/m B B dB m deg
1 4304.00 47.53 74.80 -26.47 36,71 32.51 10.13 33.15 1.3 180 276 Peak
2 4Be4.08 42.67 54.00 -11.33 31.85 32.51 1613 33.15 133 188 276 Average
3 7206.08 53.95 ------ ---e-- 38,34 37,82 1244 3.9 2,65 100 114 Peak

MHz dBuv/m dBuv/m  dB dBuwy dB/fm B B dB m deg
1 4BB4.00 47.68 74.00 -26.32 36.86 32,51 10.13 33.15 1.3 3% 261 Peak
1 488408 42.82 54.0@ -11.18 32.80 32.51 1613 33.15 133 356 261 Average
3 7206.08 55.19 ------ ------ 39.98 37.62 12.4 35.9 2.85  loe 4 Peak

Remark: The unwanted signal 7206.00MHz can be ignored since it falls within the non-restricted
band and meet the requirements of 15.247 (d).

TEL : 886-3-

327-0868

FAX: 886-3-327-0855

Page Number : C4-5 of 13




wamonise.  FCC RADIO TEST REPORT Report No. : FR542704B

Pol. Horizontal Fundamental
- Leve (dBuVIm) Date: 2025-05-20 . LeveldBuNim) Date: 2025-05-20
1225 1225
15 15 1
75 875
} PEAK T4
700 { 700
52! P i a i 5, T P " JenphstihnlAbide
350 350
Peak 17! E
m 2336, 2362, 2388, 414, 440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASAIBEN 240620 HORIZONTAL Condition: PEAK 74 3m DRH18-E_LE2CBSAIBEN 248628 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2322.61 50.81 74.00 -13.19 37.96 27.38 7.11 31.92 10.36 180 106 Peak 1 2443.00 163.91 ------ ------ 91.35 26,99 7.28 32.00 10.338 160 106 Peak
- Leve (dBuVIm) Date: 2025-05-20 . LeveldBuNim) Date: 2025-05-20
1225 1225
105, 105,
75 875
0.0 I 70.0
/ AVG_54
e L.
| J -
350 350
17 17!
Avg
m 2336, 2362, 2388, 414, 440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHIA-E_LE2CASAIBEN 240620 HORTZONTAL Condition: AVG_54 3m DRH1G-E_LE2CASALBEN 240620 HORIZONTAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2368.56 39.62 54.60 -14.33 26.82 27.20 7.18 31.95 10.37 180 186 Average 1 2443.00 163.49 ------ ------ 99.93 26.98 7.28 32.80 10.38 180 186 Average

TEL : 886-3-327-0868

Page Number : C4-6 of 13
FAX : 886-3-327-0855



wamonise.  FCC RADIO TEST REPORT Report No. : FR542704B

Pol. Horizontal Fundamental
- Level (dBuVIm) Date: 2025-05-20
1225
75
\ PEAK BE 74
700
52! \ww . L - st »
3,
Peak R Blank
440 452 464, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASAIBEN 240620 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 249178 50.58 74.00 -23.42 37.98 26.98 7.35 32.03 10.33 180 106 Peak
- Level (dBuVIm) Date: 2025-05-20
1225
75
0.0 \
\ AVG_BE_54
52!
1
350
A 17.
vg Blank
440 452 2454, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE_54 3m DRHIA-E_LE2CASAIBEN 240620 HORTZONTAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 2497.36 39.58 54.60 -14.50 26.98 26.99 7.36 32.84 10.38 180 186 Average
TEL : 886-3-327-0868 Page Number : C4-7 of 13

FAX: 886-3-327-0855



wamonise.  FCC RADIO TEST REPORT Report No. : FR542704B

Pol. Vertical Fundamental
- Leve (dBuVIm) Date: 2025-05-20 . LeveldBuNim) Date: 2025-05-20
1225 1225
105, 105, 1
75 875
I PEAK T4
700 z 700
525, - . A " " W TR 52! - ) st ot
350 350
Peak 17! E
m 2336, 2362, 2388, 414, 440 1000 1400. 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASAIBEN 249620 VERTICAL Condition: PEAK 74 3m DRH18-E_LE2CBSAIBEN 248629 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2359.79 50.69 74.60 -23.31 37.89 2.8 7.17 31.94 10.37 383 63 Peak 1 2443.00 100.88 ------ ------ 88.32 26.99 7.28 32.68 10.38 383 63 Peak
- Leve (dBuVIm) Date: 2025-05-20 . LeveldBuNim) Date: 2025-05-20
1225 1225
105, 105, 1
75 875
0.0 ( 70.0
J AVG_54
e L.
« J ] -
=0 0
17 17!
Avg
m 2336, 2362, 2388, 414, 440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2(ASA1BEN 240620 VERTICAL Condition: AVG_54 3m DRH1G-E_LE2CASALBEN 248620 VERTICAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2368.89 39.61 54.60 -14.39 26.81 27.28 7.18 31.95 10.37 383 63 Average 1 2443.00 100.43 ------ ------ 87.87 26.9 7.28 32.68 1038 383 63 Average

TEL : 886-3-327-0868

Page Number : C4-8 of 13
FAX : 886-3-327-0855



wamonise.  FCC RADIO TEST REPORT

Report No. : FR542704B

Pol.

Vertical

Fundamental
- Level (dBuVIm) Date: 2025-05-20
1225
75
\ PEAK BE 74
700
52' \ 1, " Mgttt e Moty il ;
3,
Peak R Blank
440 452 464, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASAIBEN 249620 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 249328 50.15 74.60 -23.85 37.56 26.98 7.35 32.84 10.38 383 63 Peak
- Level (dBuVIm) Date: 2025-05-20
1225
75
0.0 \
\ AVG_BE_54
52!
N |
350
17
Avg Blank
440 452 2454, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2(ASA1BEN 240620 VERTICAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 2499.28 39.58 54.60 -14.50 26.96 26.9% 7.35 32.83 10.38 383 63 Average
TEL : 886-3-327-0868 Page Number : C4-9 of 13
FAX : 886-3-327-0855
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Pol. Horizontal Vertical
Lot dBuvim) Date: 2025-05-20 - Level dBuvim) Date: 2025-05-20
1225 1225
1050, 1050,
875 815
PEAK 74 PEAK 74
100 00
3 A6, 54 3 G54
5! 7
350! 365.0!
Peak 175 115
Avg
1000 5800. 0600, 1 20200. 25000 1000 5800. 0600 15400, 20200. 25000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK 74 3m DRHIS-E_LE2CASAISEN 248629 HORIZONTAL Condition: PEAK 74 3m DRHLS-E_LE2CASALSEN 248628 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuw dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuy dB/fm B B dB  m deg
1 4300.00 48.52 74.60 -25.48 37.31 32.66 10.25 3.7 1.47 180 279 Peak 1 4330.00 48.83 74.00 -25.17 37.62 32.66 10.25 33.17 1.47 357 266 Peak
2 4888.00 43.67 54.00 -18.33 32.46 32.66 10.25 33.17 1.47 188 279 Average 2 4380.00 43,96 54.00 -18.84 32.75 32.66 10.25 33.17 1.47 357 266 Average
3 7320.00 55.67 74.60 -18.33 39.79 37.36 12,49 35,98 2.@1 185 107 Peak 3 7320.00 57.30 74.60 -16.7@ 41.42 37.36 12,49 35.98 2.@1 288 268 Peak
4 731008 48.04 5480 -5.95 32.16 37.36 12.49 3598 2.81 185 187 Average 4 732008 58.07 5488 -3.93 34.19 37.36 12.49 35.98 2.8l 288 263 Average
TEL : 886-3-327-0868 Page Number : C4-10 of 13
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Pol. Horizontal Fundamental
- Level (dBuVIm) Date: 2025-05-20 . LeveldBuNim) Date: 2025-05-20
1225 1225
105, 105, 1
87.‘—\ 875
\ PEAK BE 74 PEAK T4
700 700
521 1 521 ")
VP A J, " . T
350 350
Peak 17! E
450 484, 488, 2492, 24%. 2500 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASAIBEN 240620 HORIZONTAL Condition: PEAK 74 3m DRH18-E_LE2CBSAIBEN 248628 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 248374 51.41 74.00 -22.50 33.88 26.84 7.34 32.03 10.33 180 102 Peak 1 2458.00 163.27 ------ ------ 9.79 26,80 7.33 32.03 10.33 160 102 Peak
- Level (dBuVIm) Date: 2025-05-20 . LeveldBuNim) Date: 2025-05-20
1225 1225
105, 105, 1
75 875
0.0 \ 70.0
AVG_BE_54 AVG_54
52 52,
1 R DR I N
=0 0
17 17!
Avg
450 484, 2488, 2492, 2436, 2500 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHIA-E_LE2CASAIBEN 240620 HORTZONTAL Condition: AVG_54 3m DRH1G-E_LE2CASALBEN 240620 HORIZONTAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2483.52 40.67 54.60 -13.33 28.14 26.84 7.34 32.03 10.38 180 182 Average 1 2458.00 102.82 ------ ------ 99.34 26.88 7.33 32.83 10.38 180 182 Average

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
- Level (dBuVIm) Date: 2025-05-20 . LeveldBuNim) Date: 2025-05-20
1225 1225
105, 105, 1
75 875
\ PEAK BE 74 PEAK T4
700 700
distteseilongh
350 350
Peak 17! E
450 484, 488, 2492, 2436, 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASAIBEN 249620 VERTICAL Condition: PEAK 74 3m DRH18-E_LE2CBSAIBEN 248629 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto + RB:1060.000kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 249146 50.98 74.60 -23.10 38.38 26.9% 7.35 32.83 10.38 367 56 Peak

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg

1 2488.80 99.73 ------ ---o-- 87.25 26.88 7.3 32.83 10.338 367 56 Peak

. Lol (B} Date: 2025.05.20 .. Lol (Bum) Date: 2025.05.20
1225 1225

105 105 1

a5 \ a5

AVG_BE 54 G54
52 52,
1 SRR I
30 0
17 17
Avg
80 U4, 248, U1, 24 500 1000 1400, 500, 20, 2600, 3000
Frequency (MHz) Frequency (MHz)

Site + B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2(ASA1BEN 240620 VERTICAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto

Site + B3CHZ3-HY
Condition: AVG_54 3m DRH1G-E_LE2CASALBEN 248620 VERTICAL
+ RB:1060.080kHz VB:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2453.68 40.03 54.60 -13.97 27.50 26.84 7.34 32.83 10.38 367 56 Average 1 2458.00 99.26 ------ ------ 86.78 26.89 7.3 32.63 1038 367 56 Average
TEL : 886-3-327-0868 Page Number : C4-12 of 13
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Pol. Horizontal Vertical
Lot dBuvim) Date: 2025-05-20 - Level dBuvim) Date: 2025-05-20
1225 1225
1050, 1050,
875 815
PEAK 74 PEAK 74
100 00
AVG_54) 3 AVG_54]
5! 7
350! 365.0!
Peak 175 115
Avg
1000 5800. 0600, 1 20200. 25000 1000 5800. 0600 15400, 20200. 25000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK 74 3m DRHIS-E_LE2CASAISEN 248629 HORIZONTAL Condition: PEAK 74 3m DRHLS-E_LE2CASALSEN 248628 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuw dB/m B B dB m deg Mz dBuv/m dBuv/m B dBuy dB/fm B B dB  m de
1 4960.00 46.83 74.60 -27.17 35.21 32.80 10.33 33.18 1.62 180 277 Peak 1 4960.00 58.39 74.00 -23.61 38.77 32.80 10.38 33.18 1.62 356 263 Peak
2 496B.00 41.48 54.80 -12.50 29.86 32.80 10.38 33.18 1.62 188 277 Average 2 4960.00 44.37 5408 -9.63 32.75 32.80 10.38 33.18 1.62 356 263 Average
3 7440.08 49.40 74.00 -24.60 33.70 37.20 12.59 36.67 1.98 - -- Peak 3 7440.00 54.99 74.00 -19.10 39.28 37.20 12,59 36.67 1.98 352 261 Peak
4 7Adp.e8 39.27 S4.80 -14.73 2357 37.28 12.59 36.87 1.98 - -~ Average 4 7M0.08 48.58 54.88 -5.42 32.88 37.20 12.50 36.67 1.98 352 261 Average

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Appendix D. Duty Cycle Plots

Band Duty Cycle (%) T(us) 1/T(kHz) | VBW Setting

Bluetooth

LE for 125kbps 100.00 - - 10Hz

Bluetooth - LE for 500kbps 100.00 - - 10Hz

Bluetooth

LE for 1Mbps 100.00 - - 10Hz

Bluetooth

LE for 2Mbps 100.00 - - 10Hz

Bluetooth - LE for 125kbps Bluetooth - LE for 500kbps
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